MAIN FRAME
POS|COD | Description QUA

1 |HO001 | Carbon Fiber Main Frame 2
2 |HO002 | Carbon Fiber Battery Tray 1
3 |HO003 | Aluminum Frame Spacers 3
4 | HO004 | Aluminum ESC Tray 1
5 |HO005 | Aluminum Landing Gear Support 2
6 |HO0006 | Carbon Fiber Landing Gear 2
7 |HO007 | Aluminum Finishing Washers 20
8 |HO0008 | Aluminum Canopy Stand 2
9 |HO0036 | Aluminum Canopy Knobs 2
10 |HO039 |Landing Gear Protector 4
11 |HO042 | Carbon Fiber Battery Protection 1
12 |HO073 | Carbon Fiber RX BATTERY SUPPORT 1
13 |HO074 | Carbon Fiber Landing Gear Stiffener 4
14 | HAO008 | OR 3030 Canopy 2
15 |HAO010 | Cable pass 1
16 |HC018 | Socket Cap M2.5x6 4
17 |HCO050 | Socket Cap M3x8 22
18 | HC096 | Button Socket M4x6 4
19 | HC100 | Button Socket M4x10

20 |HC128 | Countersunk Socket M2.5x5 12
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